samranis. FCC RF Test Report Report No. :FG461101J

N41(10M)_CP- N41(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

Video BW 300,00 kHz" Span 20 M, 25929 SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) R 0 Sweep 253 ms (1001 pis)

Total Paver

N41(10M)_CP-OFDM_64 N41(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

Video BW 300,00 kHz" Span 20 M, SWideo BW 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Ocaupied Bandwidth
856 Total Pawer

Transenilt Freq Error
i
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samranis. FCC RF Test Report Report No. :FG461101J

N41(15M)_CP- N41(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Power Total Paver

14,849 K

N41(15M)_CP-OFDM_64 N41(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

ideo BW 470,00 kHz" Span 30 MHz, SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. :FG461101J

N41(20M)_CP- N41(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

ideo BW 620,00 kHz" Span 40 Mz, SWideo BW 620,00 kHz" Span 40 MHz|
ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver

N41(20M)_CP-OFDM_64 N41(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

BVideo BW 620,00 kHz" o SVideo B 620,00 kHz'

Span 40 MHz|
Sweep 1.27 ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. :FG461101J

N41(25M)_CP- N41(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

ideo BW 910,00 kHz" Span 50 MHz, 25929 SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

N41(25M)_CP-OFDM_64 N41(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 50 MHz, 25929 SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Span 50 MHz|

Total Paver
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samranis. FCC RF Test Report Report No. :FG461101J

N41(30M)_CP- N41(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

ideo BW 910,00 kHz" Span 60 MHz, 25929 SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

N41(30M)_CP-OFDM_64 N41(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 60 MHz, 25929 SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Span 60 MHz|

Total Paver
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samranis. FCC RF Test Report Report No. :FG461101J

N41(35M)_CP- N41(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#¥ideo BW 1.1000 MHz" Span TOMH, #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N41(35M)_CP-OFDM_64 N41(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

#¥ideo BW 1.1000 MHz" Span TOMH, 25929 #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. :FG461101J

N41(40M)_CP- N41(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 13000 MHz" o #Video BW 1.3000 MHz" Span B0 MHz|

Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

N41(40M)_CP-OFDM_64 N41(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 13000 MHz" pan 80 #Video BW 1.3000 MHz"

Span B0 MHz|
Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. :FG461101J

N41(45M)_CP- N41(45M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 13000 MHz" Span 90 Mz, #Video BW 1.3000 MHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

N41(45M)_CP-OFDM_64 N41(45M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 13000 MHz" Span 90 Mz, 25929 #Video BW 1.3000 MHz"
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Span 50 MHz|

Total Paver

Sporton International Inc. (ShenZhen) Page Number : A5-18 of 46
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-OP23895



samranis. FCC RF Test Report Report No. :FG461101J

N41(50M)_CP- N41(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

b

#Video BW 16000 MHz" Span 100 MHz| #Video BW 1.6000 MHz" Span 100 MHz]
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Power Total Paver

N41(50M)_CP-OFDM_64 N41(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 16000 MHz" Span 100 MHz| #Video BW 1.6000 MHz"
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Span 100 MHz

Total Paver
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samranis. FCC RF Test Report Report No. :FG461101J
N41(60M)_CP- N41(60M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 20000 MHz" Span 120 MHz| 25929 #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) R 9 Sweep 1,00 ms (1001 pis)

Total Paver

N41(60M)_CP-OFDM_64 N41(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

#Video BW 20000 MHz" Span 120 MHz| [Center 2.59299 GHz #ideo BW 2.0000 MHz" Span 120 M|
Sweep 1.00 ms (1001 pts) #Res BW 620,00 kHz Sweep 1,00 ms (1001 pis)

2

Ocaupied Barx
Total Pawer
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samranis. FCC RF Test Report Report No. :FG461101J

N41(70M)_CP- N41(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 2.4000 MHz" Span 140 MHz| #ideo BW 2.4000 MHz" Span 140 MHz]
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

N41(70M)_CP-OFDM_64 N41(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 24000 MHz" s #Video BW 24000 MHz"

Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

Sporton International Inc. (ShenZhen) Page Number 1 A5-21 of 46
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-OP23895



samranis. FCC RF Test Report Report No. :FG461101J
N41(80M)_CP- N41(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#Video BW 2.7000 MHz" Span 160 MHz| 2 #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N41(80M)_CP-OFDM_64 N41(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten. 4068

Scale/Div 10.0 B

s a1

#Video BW 2.7000 MHz" Span 160 MHz| 2 #ideo BW 2.7000 MHz" Span 160 MHz]
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. :FG461101J

N41(90M)_CP- N41(90M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 3,000 MHz" sp 2| #Video BW 3.0000 MHz"

Span 180 M)
Sweep 1.00 ms

Sweep 1,00 ms (1001 pis)

Total Power Total Paver

N41(90M)_CP-OFDM_64 N41(90M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

#Video BW 3.0000 MHz" Span 180 MHz| #Video BW 3.0000 MHz" Span 180 M)
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. :FG461101J

N41(100M)_CP- N41(100M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 s Aiten. 40 68
HE . 2

#Video BW 3.0000 MHz" Span 200 MHz| #Video BW 3.0000 MHz" Span 200 M)
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

N41(100M)_CP-OFDM_64 N41(100M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

#Video BW 3.0000 MHz" Span 200 MHz| #Video BW 3.0000 MHz" Span 200 M)
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. :FG461101J

Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-
41 30 10 500202 2501.01 OFDM 1@0 see graph
BPSK

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 500202 2501.01 OFDM 1@0 see graph ---

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph ---

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph ---

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 518598 2592.99 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph ---

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph ---

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph ---

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS
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samranis. FCC RF Test Report Report No. :FG461101J

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph ---

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph ---

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph ---

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 518598 2592.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph ---

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph ---

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph ---

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph ---

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

Sporton International Inc. (ShenZhen) Page Number 1 A5-26 of 46
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-OP23895



somoncas. FCC RF Test Report Report No. :FG461101J

41 30 100 518598 2592.99 OFDM 1@0 see graph ---

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph ---

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 518598 2592.99 OFDM 1@0 see graph PASS

41 30 100 528000 2640.0 OFDM 1@0 see graph ---

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS

41 30 100 528000 2640.0 OFDM 1@0 see graph ---

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS

41 30 100 528000 2640.0 OFDM 1@0 see graph PASS
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samranis. FCC RF Test Report

Report No. :FG461101J

N41(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT it Poer (RAS][;
RT - oD O 0 0

start 30 MHz

N41(10M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH
B

KEYSIGHT Input
RT o

Video BW 3.0 MHz"

Function Function Width Function Vaiue

N41(10M)_DFT-s-

OFDM_BPSK_Edge 1RB_Left_Low_CH

Scale/Div 10 dB

Mode Trace Scake
L —

1

3

)
£5¢

100100

= Power (WS
o N

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)

Function

N41(10M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Low_CH

Specirum Anaiyzer 1
Swept SA
KEYSIGHT ot iF

= Power (WS
o -

Tg: Free Run
.

Video BW 3.0 MHZ' Stop 26.900 GHz
Sweep 13.3 ms (40001 ps)

Function Functian Width Function Vaue
Em
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samranis. FCC RF Test Report

Report No. :FG461101J

N41(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT it Poer (RAS][;
RT - oD O 0 0

N41(10M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT Input o i
RT o

Video BW 3.0 MHz"

Function Function Width Function Vaiue

N41(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Mid_CH

100100

= Power (WS
o N

Scale/Div 10 dB

Video BW 3.0 MHZ' Stop 26.900 GHz

Sweep 123 ms (40001 pts)]

Function

N41(10M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

[Spectrum Anaiyzer 1
Swept SA
KEYSIGHT inaut RF = Power (RMSH
¥100
Thg: Free Run .
*

Video BW 3.0 MHZ'

Mode Trace Scake Function
T N1 f Em

Functian Width Function Vaue
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samranis. FCC RF Test Report Report No. :FG461101J
N41(10M)_DFT-s- N41(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH OFDM_BPSK_Edge 1RB_Left High CH

[Specirum Anaiyzer 1

[Swept SA

KEYSIGHT it Poer (RAS) n 0 g Type: Power (RMS)
RT . [CowpngDC 0 100 g ol 110

Scale/Div 10 dB

Mode Trace Scake Function
L — 3 Em

1

3

)
£5¢

N41(10M) DFT-s- N41(10M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left_High CH

[Specirum Anaiyzer 1 Specirum Anaiyzer 1

[Swept A [Swept SA

KEYSIGHT lnput 2 KEYSIGHT inaut RF g Type: Powe (RMS
C C o

ou .
RT o Lo A Trg: Free Run
A i

Video BW 3.0 MHz" Video BW 3.0 MHZ'

Function Function Width Function Vaiue Mode Trace Scake Y Function Funclian Widh Function Vaue

dBm T N1 f 3 ST AT dBm
dEm 2z
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samranis. FCC RF Test Report

Report No. :FG461101J

N41(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[Spectum anayzer 1

[Swept SA

KEYSIGHT ot Porer [RAS)
RT - oD O o 100

N41(50M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

Video BW 3.0 MHz"

Function Function Width Function Vaiue
dBm
dim

N41(50M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Low_CH

= Power (RMS)
100100
Rin

Scale/Div 10 dB

Mode Trace Scake Function
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Y
AT dBm

1
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[

wll Aug
sl ldieireal

N41(50M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

[Spectrum Anaiyzer 1
Swept SA
KEYSIGHT inaut RF g T Power (RS
Ci 1100
Thg: Free Run A

Video BW 3.0 MHZ'

Mode Trace Scake Y Function Functian Width Function Vaue
T N1 f 3 A0 dBm
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samranis. FCC RF Test Report

Report No. :FG461101J

N41(50M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Mid_CH

[Spectum anayzer 1

[Swept SA

KEYSIGHT ot Porer [RAS)
RT - oD O o 100

N41(50M)_DFT-s-
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 500202 2501.01 OFDM 1@0 see graph PASS

41 30 10 500202 2501.01 OFDM 24@0 see graph PASS

41 30 10 500202 2501.01 OFDM 24@0 see graph PASS

41 30 10 537000 2685.0 OFDM 1@23 see graph PASS

41 30 10 537000 2685.0 OFDM 1@23 see graph PASS

41 30 10 537000 2685.0 OFDM 24@0 see graph PASS

41 30 10 537000 2685.0 OFDM 24@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 1@0 see graph PASS

41 30 50 504204 2521.02 OFDM 128@0 see graph PASS

41 30 50 504204 2521.02 OFDM 128@0 see graph PASS

41 30 50 532998 2664.99 OFDM 1@132 see graph PASS

41 30 50 532998 2664.99 OFDM 1@132 see graph PASS

41 30 50 532998 2664.99 OFDM 128@0 see graph PASS

41 30 50 532998 2664.99 OFDM 128@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 1@0 see graph PASS

41 30 100 509202 2546.01 OFDM 270@0 see graph PASS

41 30 100 509202 2546.01 OFDM 270@0 see graph PASS
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DFT-s-

41 30 100 528000 2640.0 OFDM 1@272 see graph PASS
BPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 1@272 see graph PASS
QPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 270@0 see graph PASS
BPSK
DFT-s-

41 30 100 528000 2640.0 OFDM 270@0 see graph PASS
QPSK
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